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________________________________________________________________
Q: What should Systemic/Surgery Sequence and Radiation/Surgery Sequence be in case scenario 2?

A: I was incorrect in what I said on the webinar.  The correct answer is they should both be coded as a 3.  No surgery was done to the primary site, but surgery was done to regional lymph nodes. 

According to the FORDS Manual “If the patient received both systemic therapy and any one or a combination of the following surgical procedures: Surgical Procedure of Primary Site, Scope of Regional Lymph Node Surgery, or Surgical procedure/Other Site, then code this item 2-9, as appropriate. 
Page 283 FORDS 2013. 
________________________________________________________________
Q: Should # 9b say skipping level 1 rather than level 2?

A: According to the AJCC manual cancer of the anterior tongue may occasionally spread directly to the lower jugular veins.  I took that to mean they could skip level I and level II lymph nodes.   
________________________________________________________________
Q: Can you take a pathologist's staging for assigning CS extension/ lymph nodes? 

A: If the only information about the extension or lymph node involvement is the pathologist's statement of a T or N category, that information can be used to code CS Extension and CS Lymph Nodes.
________________________________________________________________
Q: Typically we would take text over a stated T stage. So based on your example you took the "Stated as” code because the text you have would derive a lower code?  Is that in CS manual somewhere?

A: General instructions are to use info in record over statement of T category. This scenario and answer came from the CAnswer Forum: http://cancerbulletin.facs.org/forums/showthread.php?6806-CS-Calculating-as-T1-with-involvement-of-bone-for-C05.8. 
________________________________________________________________
Q: Please clarify the years CSv02.05 diagnosis dates.

A: CS v02.05 is effective for cases diagnosed 1/1/14. Support ends with cases diagnosed 12/31/15.
________________________________________________________________
Q: would you not lose the information that nodes were positive if you code all SSF 3-6 as zero?  Would it not conflict with the CS LN field?

A: When the only information available is “Regional nodes, NOS” or “Cervical nodes, NOS” or “Internal jugular nodes, NOS” or “Lymph nodes, NOS,” code 0 in all digits of Site-Specific Factors 3 – 6. In other words, if regional nodes are known to be positive  but the level(s) of nodes involved is unknown, use code 000 in Site-Specific Factors 3 – 6. [Page 26 CS Part I Section 2 (v02.04)]
________________________________________________________________
Q: SSF 7 would subsequently be code 040 when all you have is lymph nodes NOS and SSF 3-6=000

A: We did not discuss SSF7 because it is not a required SSF, but If regional nodes NOS are involved, I would assign code 040 for SSF7.
________________________________________________________________
[bookmark: _GoBack]Q: You recommend to code CS levels 000 in the quiz scenario. We know from the scenario there was a selective right neck dissection done. My question is – knowing the selective picks up the most proximal  tumor nodes why we cannot code at least that level?

A: There is not enough information in this scenario to determine the level of the nodes removed. 
________________________________________________________________
Q: In the comments in the path report of case scenario 1 it states level IV focal squamous cell in situ. Wouldn’t SSF4 be 100?  

A: I don't believe that comment is referring to lymph node level IV. I believe it is referring to frozen section specimen. I would not code level IV involvement based on that statement unless you verified with pathologist.
________________________________________________________________
Q: For the surgery of primary site in case scenario 2, would you not code transoral laser microsurgical partial pharyngectomy in surgery other site?

A: No. I don't think the pharyngectomy had anything to do with the cancer.  The patient did have enlarged tonsils so they may have just removed them while they were in there.
________________________________________________________________
Q: If a pathology report stated the following: "Skin of Lip Excision: Squamous cell carcinoma, in-situ" is this considered a skin primary and therefore not reportable?

A: I would say not reportable in that situation.
________________________________________________________________
Q: If noted in path report, should p16 IHC stain be coded in SSF 10

A: If the p16 is the HPV type, then it should be coded in SSF10.‑
________________________________________________________________
Q: Are we really going to do summary stage again?

A: Word is that CS will be replaced by directly coded AJCC clinical and pathologic stage and summary stage. Standard setters are currently working together to develop a transition plan.
________________________________________________________________
